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(B) Trade Name : Activision.
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Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. This report
contains data that are not covered by the NVLAP accreditation. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to
bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

FCC Part 15: 15.207

Conducted Emission Test ANS| C63.10: 2009 PASS

FCC Part 15: 15.205, 15.209
Radiated Emission Test FCC Part 15: 15.225(a)(b)(c)(d) PASS
ANSI C63.10: 2009

Frequency Tolerance Test FCC Part 15: 15.225(e) PASS

20dB Bandwidth Test FCC Part 15: 15.215 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11154
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product Name
Model Number
Trade Name
FCCID

Operation frequency

Modulation

Applicant

Manufacturer

Date of Test

Date of Receipt

Sample Type

Portal of Power
84157790
Activision.
XLU84157790
RF ID: 13.56MHz

GMSK

Activision Publishing, Inc

3100 Ocean Park Boulevard., Santa Monica, CA90405,
USA

Sunlight Technology Electronic Manufacturing Co; Ltd.
New Asia Industrial City, Lin Village, Tangxia Town,
Dongguan City, China

Jul.19~21, 2011

Jul.18, 2011

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11154
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2.2.Tested Supporting System Details
No| Description ACS No. Manufacturer| Model Serial Number | Approved type
MFCC DoC
Test PC M DELL Studio 540 224XK2X VIBSMI
1. |Personal Computer ID:R33002
Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)
MFCC DoC
ACS-EMC-LMO1R | Viewsonic VL?_DZ?AZIGOG A210521A0131 |MBSMI ID:
2 Monitor R31374
' Power Cord: Unshielded, Detachable, 1.8m
'VGA Cable: Shielded, Detachable, 2.0m (with two cores)
DVI Cable: Shielded, Detachable, 2.0m (with two cores)
M FCC DoC
ACS-EMC- K04R DELL SK-8115 CN'%E?%?ZJ}MG' VIBSMI ID:
3.| USB Keyboard i T3A002
Power Cord: shielded, Undetachable, 2.0m
OFCC ID
ACS-EMC-PT04 HP C9079A - MBSMI ID
4. Printer USB Cable: shielded, Detachable, 1.5m
Power Cord: Unshielded, Detachabled, 1.8m
Power Adaptor: HP, 0957-2119, DC Cable: Unshielded, Detachabled, 1.5m
¥ FCC DoC
ACS-EMC-M04R DELL MO056UO 512024282 VIBSMI ID:
5. USB Mouse R41108
Power Cord: shielded, Undetachable, 1.8m
MFCC DoC
ACS-EMC-HDDO01 Terasys F12-UF |A0100215-5390031|MBSMI ID:
6. HDD 4912A022

USB Cable: Shielded, Detachable, 1.8m

2.3.Block Diagram of connection between EUT and simulators

AC Mains +—

EUT

Printer

AC Mains

!

PC

Monitor

USB Mouse

USB Keyboard

f

(EUT: Portal of Power)

HDD

a: USB Cable

b: VGA Cabl
I: Core

e

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11154
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2.4. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Mar.31, 2012

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Dec.30, 2012

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jul. 02, 2011

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Valid Date: Feb. 01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2012

2.5. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in 10m chamber

Uncertainty for Radiation Emission test

3.5dB (30~200MHz, Polarize: H)
3.7dB (30~200MHz, Polarize: V)
3.7dB (200M~1GHz, Polarize: H)
3.7dB (200M~1GHz, Polarize: V)

Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.038 %

Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11154
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipment
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 |Nov.05,10| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 |Nov.05,11| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 11| 1 Year
4. Terminator Hubersuhner 50Q No. 1 May.08, 11| 1 Year
5. RF Cable Fujikura 3D-2W | LISN Cable 1# [May.08, 11| 1Year
6. Coaxial Switch Anritsu MP59B M55367 May.08, 11| 1 Year
7. Passive Probe |Rohde & Schwarz| ESH2-Z3 299.7810.52 |May.08,11| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 11| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
S~
80cm
80cm
—
LISN LISN E
[ —

:50Q2 Terminator

3.3.Power Line Conducted Disturbance at Mains Terminals Limit

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11120
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3.4.EUT Configuration on Test

The following equipments are installed on Conducted Emission Test to meet EN 55022
requirement and operating in a manner which tends to maximize its emission
characteristics in a normal application.

3.4.1.Portal of Power (EUT)

Model Number : 84157790
Serial Number  N/A

3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turned on the power of all equipment.
3.5.3.Let the EUT worked in test mode (Tx Mode) and tested it.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). This provided a 50-ohm coupling impedance for the EUT (Please refer to
the block diagram of the test setup and photographs). The other peripheral devices power
cord connected to the power mains through a line impedance stabilization network
(L.1.S.N.#3). Both sides of power line were checked for maximum conducted interference.
In order to find the maximum emission, the relative positions of equipments and all of the
interface cables were changed according to EN 55022 Class B on conducted Disturbance
test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked. The test result is reported on
Section 3.8.

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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Data: 3 File: D:'DATAZ011 Report data'AACTIWISIONACS110HO7 1R1.EM6 (6)
a0 Level (dBuv) Date: 2011-07-21

FCCPART15C

FCC PART 15 C (AVG)

40 5 & fl
0.15 2 5 1 2 ] 10 20 30
Trace: {Discrete) Frequency (MHz)
Fite no r1fconduction Data No 3
Dis./Ant. Hu 2011 E3HZ-Z5 LINE
Limit :FCC PART 15 C
Env./Ins. 129.5%C/55% Engineer :Leo-Li
EUT tPortal of Fower M/M:84157730
Power Rating :DC 5V From PC Input AC 1Z0V/60Hz
Test HMode :Tx Mode
LI3N Cable Emission
No Freg Factor Loss Reading Level Limits Margin Remark
[(MH=) [dE) [dE) [dBEuW) [clBuW) [ B [clB)
1 0O.15000 o.1%7 9.98 31.85 4z .00 66.00 Z4.00 QF
Z 0.415685 0.19 9.898 25.75 35.895 57.47 Z1.52 QF
3 0.508z0 0.19 9.98 25.49 35.66 E6.00 Z0.54 QF
4 0.83655 0.21 9.97 26.88 37.06 56.00 13.94 QF
= 1.465 o.z27 9.97 25.05 35.32 56.00 Z0. 65 QF
& 4,535 0.36 9.93 29.75 40.04 E6.00 15.96 QF

Eemarks: l.Emission Level=LI3N Factor+Cable Lozss(Include 10dE pulse limit)
+Reading.
2.1f the average liwit iz met when useing a quasi-peask detector.
the EUT =hall be deemed to meet both limits and mweasurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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Data: 4 File: D'DATA 2011 Report datalWACTMISION'ACS110HO7 1R1.EME (6)

Date: 2011-07-21

Level (dBu
a0 (dBuv)

FCCPART15C

FCC PART 15 C (AVG)

1
10 \/ 2 3
1]
A5 2 5 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Fite no r1fconduction Data No HE!
Dis./Ant. H 2011 E3HZ-Z5 MWEUTERLL
Limit :FCC PART 15 C
Env./Ins. 129.5%C/55% Engineer :Leo-Li
EUT tPortal of Fower M/M:84157730
Power Rating :DC 5V From PC Input AC 1Z0V/60Hz
Test Mode 1 Tx Mode
LIZN Cahle Emwmission
No Freqg Factor Loszs Reading Level Limit= Margin ERemark
[MH=) [dE] [dE] [dBuW) (B (B [dB)
1 0.z209%70 0.z21 9.898 34.55 45.0%7 63.22 15.15 QF
2  0.26940 0.21 9.98 29.05 39.24 61.14 21.90 QaF
3 0.53805 0.:z22 9.98 27,42 37,62 56.00 15.38 QF
4 0.853655 0.25 9.97 25.55 35.75 E6.00 Z0.25 QF
5 3.165 0.29 9.95 28.35 38.59 B6.00 17.41 QaF
G 4,210 0.31 9.94 25.958 36.23 56.00 19,77 QF

REewarks: 1.Emission Level=LI3N Factor+Cable Loss(Include 10d4E pulse liwmirt)

+Reading.

Z.If the average limit iz met when useing a quasi-peak detector.
the EUT shall be deewed to meet both liwmits and measurement
with awverage detector 13 unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11120
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4. RADIATED EMISSION TEST
4.1. Test Equipment
Frequency Range: 30-1000MHz
Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 | 10m Chamber AUDIX N/A N/A Dec.05, 10 1 Year
2 | EMC Analyzer Agilent E7405A MY42000131 | May.08, 11 1 Year
3 | EMC Analyzer Agilent E7405A MY45116588 | May.08, 11 1 Year
4 | Test Receiver |Rohde & Schwarz ESCI 100842 May.08, 11 1 Year
5 Amplifier Agilent 8447D 2944A10684 | May.08, 11 1Year
6 Amplifier Agilent 8447D 2944A11140 | May.08, 11 1 Year
7 | Bilog Antenna Schaffner CBL6112D 25238 Mar.27,10 | 1.5 Year
8 | Bilog Antenna Schaffner CBL6112D 25237 Mar.27,10 | 1.5 Year
9 RF Cable MIYAZAKI 8D-FB 10m Chamber No.1 | May.08, 11 1 Year
10 RF Cable MIYAZAKI 8D-FB 10m Chamber No.2 | May.08, 11 1 Year
11 | Coaxial Switch Anritsu MP59B 6200766906 | May.08, 11 1 Year
12 | Coaxial Switch Anritsu MP59B 6200766905 | May.08, 11 1 Year
13 | Coaxial Switch Anritsu MP59B 6200313662 | May.08, 11 1 Year
Frequency Range: 1.705-30MHz
Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1 | 10m Chamber AUDIX N/A N/A Dec.05, 10 1 Year
2 | EMC Analyzer Agilent E7405A MY42000131 | May.08, 11 1 Year
3 | EMC Analyzer Agilent E7405A MY45116588 | May.08, 11 1 Year
4 | Test Receiver |Rohde & Schwarz ESCI 100842 May.08, 11 1 Year
5 Amplifier Agilent 8447D 2944A10684 | May.08, 11 1Year
6 Amplifier Agilent 8447D 2944A11140 | May.08, 11 1 Year
7 | Loop Antenna Chase HLAG6120 1062 May.08, 11 1 Year
8 RF Cable MIYAZAKI 8D-FB 10m Chamber No.1 | May.08, 11 1 Year
9 RF Cable MIYAZAKI 8D-FB 10m Chamber No.2 | May.08, 11 1 Year
10 | Coaxial Switch Anritsu MP59B 6200766906 | May.08, 11 1 Year
11 | Coaxial Switch Anritsu MP59B 6200766905 | May.08, 11 1 Year
12 | Coaxial Switch Anritsu MP59B 6200313662 | May.08, 11 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11120
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4.2. Block Diagram of Test Setup
Frequency Range: 30-1000MHz

Semi-anechoic 10m Chamber

§ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
10m

»
>

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H) ___ || (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| [ PC System

[
Receiver

Frequency Range: 1.705-30MHz

Semi-anechoic 10m Chamber

LOOP ANTENNA

o

1.0m TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

| -9
Combining Network| [ AMP | [Spectrum Analyzer| | PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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4.3. Radiated Emission Limit

(@) The field strength of any emissions within the band 13.553-13.567 MHz shall not
exceed 15,848 microvolts/meter at 30 meters.

(b) Within the bands 13.410-13.553 MHz and 13.567-13.710 MHz, the field strength
of any emissions shall not exceed 334 microvolts/meter at 30 meters.

(c) Within the bands 13.110-13.410 MHz and 13.710-14.010 MHz the field strength
of any emissions shall not exceed 106 microvolts/meter at 30 meters.

(d) The field strength of any emissions appearing outside of the 13.110-14.010 MHz
band shall not exceed the general radiated emission limits in § 15.209.

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency

bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4. 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 16455 - 1646.5 93-95
6.215-6.218 748 -752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 -2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.5. EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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4.6.

4.7,

4.8.

Operating Condition of EUT

4.6.1.Setup the EUT as shown in Section 4.2.
4.6.2.Turned on the power of all equipment.
4.6.3.Let the EUT worked in test mode (Tx Mode) and tested it.

Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. Power on the EUT and let it working in test mode, then test it. EUT is set 10 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna can
be moved up and down between 1 meter and 4 meters to find out the maximum emission
level. Broadband antenna (calibrated bilog antenna) is used as receiving antenna. Both
horizontal and vertical polarization of the antenna are set on test.

For frequency range below 30MHz the Loop antenna was used at 10m measurement
distance with antenna heights of 1m and antenna loop front and side faced to the EUT.
The axis of the antenna was rotated to maximize the emission. A CISPR quasi-peak
detector is used for measurements below 30MHz and RBW/VBW is 9kHz/30kHz.

The limit 1.705MHz to 30MHz in clause 4.3 are specified at 30 meters, and measurements

were made at 10 meters, the limit is translated to 10 meters by using a formula as follows:
Limitsom = Limityom + 4010g(30m/10)

Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and 1.705MHz to 30MHz is investigated.
Please see the following pages.

Note: According to exploratory test,9kHz to 1.705MHz no obvious signal can be detected.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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Data: 34 File: E:2011 Report Data'A'Activision' ACS11QHO71R1.EMG (35)
g0 LEvel (@BuVim) Date: 2011-07-19
FCCPART 15¢C
40

2 i Mﬁ”vvﬂ'”"“"” |
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
Site no. : 10m Chamber Data no. 1 34
Di=z. / Ant. : 10m 10 CBLE112D 25237 Ant. pol. : HORIZONTAL
Limit + FCC PART 15C
Env. / In=. 1 24T CS56% Engineer : Leo-Li
EUT : Portal of FPower
Fower rating : DC 5V From FC Input AC 120V/E60H=z
Test Mode : Tx Mode
M/N:84157790
Ant. Cable Emission
No. Frec. Factor Lo=s Reading Lewvel Limits Margin Eemark
(MHz) (dB/1m) (dEB) [dBuV) {dBuV/m) (dBuV/m) (dB)
1 30.000 19.00 0.75 3.05 22.80 30.00 T.20 QP
2 134.760 11.60 1.56 7.26 20.42 33.50 13.08 Qp
3 Z67.650 12.78 2.57 6.03 21.38 36.00 14,62 QP
4 361.740 14.79 3.25 3.97 22.01 36.00 13.88 QP
5 403.450 15.75 3.52 4.11 23.38 36.00 1z.62 QP
& 670.200 18.90 5.08 3.85 27.84 36.00 g.16 QP

Remarks: 1. Emizsion Level= Antenna Factor + Cable Lo=a + Reading.
2. The emission levels that are 20dB below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120




4UDIX]

ECC ID:X1. U841

57790

AUDIX Technology (Shenzhen) Co., Ltd.
page 4.6

Data:

33

Leve] (dBuVim)

80

File: E:'2011 Report Data'A'Activision'ACS 11QHO0TIR1.EMG (35)
Date: 2011-07-19

40

FCC{PART 15¢
a8

30 224, 418, 612, 806, 1000
Frequency (MHz)

SFite no. ! 10m Charber Data no. 33

Dis. / Ant. ¢ 10m 10 CBLE112D 25237 Ant. pol. : VERTICAL

Limit : FCC PART 15C

Env. / Ins. : 24*C/56% Engineer : Leo-Li

EUT : Portal of Fower

Power rating : DC 5V From PC Input AC 120V/60Hz

Tezst Mode ! Tx Hode

K/MN:84157790
Ant. Cable Emission
No Freq Factor Loss Feading Lewvel Limits Margin Femark
{MHz) {dB/ ) (dE) {dBuV) [{dBuW/m) (dBuV/m) (dB)

1 31.940 17.70 1.81 2.43 21.94 30.00 8.06 QP
2 134.760 11.80 3.29 11.76 26.85 33.50 6.65 QP
3 146.400 10.48 3.38 7.33 21.19 33.50 12.31 QP
q 403.450 15.85 5.53 5.24 26.62 36.00 9.38 QP
5 670.200 18.80 7.75 1.26 27.81 36.00 8.19 QP
& 804,060 19.80 8.34 -0.54 27.60 36.00 8.40 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2-

The emission levels that are 20dB below the official
limit are not reported.
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Data: 35
Lewvel {dBuvin)
95

File: E:2011 Report Data'A'Activision'tACS 11QHOT1R1.EMG (35)

Date: 2011-07-19

A
48
FCC PART 15C.225
1
3
01305 7.364 13.023 18.682 24.341 30
Frequency (MHz)

3ite no. 10m Chamber Data no. HI

Dis. / Ant. 10m 2011 LoSP ANTENMNA hAnt. pol.

Limit FCC FART 15C.225

Env. / Ins. Z4*C/56% Engineer : Leo-Li

EUT Fortal of Fower

Power rating : DC 5V From PC Input AC 1Z0V/60Hz

Test Mode Tx Mode

M/N:84157790
Ant. Cahle Enission
MNo. Freg. Factor Lozzs FReading Level Limits Margin EFemark
[MH=) [dE/m) [dE] (B (dBuW/m) [(dBuW/m) (dE]

1 T.357 E0.82 0.45 Z.85 Z24.12 39.00 14.58 QF
2 13.565 21.43 0.5z 26.15 45.10 a3.50 45.40 QaF
3 23.462 21.9¢ 0.54 -3.78 15.72 39.00 20,28 QF

Rewarks: 1.

Emizssion Lewel= Antenha Factor + Cable Loss + Reading.

The ewission levels that are 20dbE helow the official
limit are not reported.
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5. FREQUENCY STABILITY TEST
5.1. Test Equipment
Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1. | SPECtUM | pdilent E4446A | US44300459 |May.08,11| 1 Year
Analyzer
2. | RF Cable | Hubersuhner [SUCOFLEX102| 28618/2 |May.08,11| 1Year

5.2. Limits

The frequency tolerance of the carrier signal shall be maintained within +/- 0.01% of the
operating frequency over a temperature variation of —20 degrees to +50 degrees C at
normal supply voltage, and for a variation in the primary supply voltage from 85% to
115% of the rated supply voltage at a temperature of 20 degrees C. For battery operated
equipment, the equipment tests shall be performed using a new battery.

5.3. Test Procedure

The EUT was placed in an environmental test chamber and powered such that control
element received normal voltage and the transmitter provided maximum RF output.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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5.4. Test result

Frequency Stability
EUT: Portal of Power
M/N: 84157790
Power: DC 4.5V
Test Date: 2011-07-19
Ambient Temperature: 20°C
Test Frequency:13.56MHz

Test site: RF Chamber
Relative Humidity: 56%

Frequency stability VS Voltage (Temperature:20°C)

Supply Voltage Test result
(V) (MHz2)

3.825 13.56048

4.05 13.56063

4.275 13.56073

4.5 13.56070

4.725 13.56060

4.95 13.56050

5.175 13.56074

Frequency stability VS Temperature

Temperature Test result

T (MHz)

-20 13.56067

-10 13.56075

0 13.56058

10 13.56058

20 13.56075

30 13.56083

40 13.56075

50 13.56067

Deviation
(ppm)
35
46
54
52
44
37
55
(supply voltage
Deviation
(Ppm)
49
55
43
43
55
61
55
49

Limit
(ppm)
100
100
100
100
100
100
100
4.5V)

Limit
(ppm)
100
100
100
100
100
100
100
100

I Tested by: Leo-Li
| Pressure:101.7 kpa

Conclusion

PASS

Conclusion

PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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FCC ID:XL U84157790
Frequency stability VS Temperature:
% Agilent L Marker
Mkrl 13 "
Arten 10 dB Select Marker
Atten 16 dB 1 2 3 4
Hormal
Delta
i Delta Pair
) {Tracking Ref)
il Fef A
Span Pair
Span Center
Marker Off
13.5608480 MHz
—-20.09 dBm
: Vi More
1 MHz 1of2
3 #\UBH 18 kHz Sheep
File Operation Status: A:NSCRENZ249.GIF file saved
% Agilent L Marker
Mkrl 13
eron 16 dB Select Marker
Atten 16 dB 1 2 3 4
Hormal
Delta
i Delta Pair
pll  (Tracking Ref)
@ |Fef A
Span Pair
Span Center
Marker Off
13.560630 MHz
—-20.06 dBm
1 MHz Hore
< 1of 2

#VBH 18 kHz Sreepn

File Operation Status. A:\SCREN2423.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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ECC 1D:XLU84157790
% Agilent L Marker
ten 10 AR ME Sclect Marker
Atten 16 dB 9.97 dbm |y 5 3 4
Normal
Delta
i Delta Pair
pll  (Tracking Ref)
dl|Ref a
Span Pair
Span Center
| | Marker of¢
13.560700 MHz
-19.97
S ¢ _ P 1Hofrg
#R #UEH 10 kHz Sweep 0

File Operation Status. A:\SCREN245.GIF file saved

Peak Search

Atten 18 dB c l. ' Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

" [Marker

'113.568500 MHz e
-20.07 dBm More

. 1 67 MH= 1 of 2

#UBH 18 kHz

Copyright 2000-20805 Agilent Technologies
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FCC ID:XLU84157790
...... Agilent L Marker
Mkrl 13 '
eron 16 dB Select Marker
Atten 18 dBE 1 2 3 4
Hormal
Delta
i Delta Pair
pl|  (Tracking Ref)
d|Ref &
Span Pair
Span Center
Marker Off
13.560730 MHz
-19.98 dBm
1 MHz More
< 1of 2

#YBK 18 kHz

- Agilent

Atten 18 dB

Marker
13.560600 MHz
_—2@.@1 dBm

1 MHz

#UBH 18 kHz

File Operation Status. A:\SCREN244.GIF file saved

aeen

L Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref}
Fef A

Span Pair
Span Center

Off

More
1 of 2

areaen

File Operation Status. A:\SCREN246.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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ECC 1D:XLU84157790

3 Agilent L | Peak Search
Mkrl 13 :
Atten 18 dB A5 dBm Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker

13.560740 MHz Mkr 5 CF

-20.85 dBm -
b i 1 of 2

#\YBH 16 kHz Sweep
File Operation Status. A:\SCREN248.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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Frequency stability VS Voltage:
3% Agilent

Atten 16 dB

Marker
13.560580 MHz
flg 99 dBm

1 MHz
#UBH 18 kHz

L Peak Search

Mkrl 13

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Sieep

File Operation %tatus. A:\SCREN234.GIF file saved

% Agilent

Atten 18 dB

Marker
13.560580 MHz
f19.95 dBm

1 MHz

#VBH 18 kHz

L Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

aneaen

File Operation Status. A:\SCREN235.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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ECC 1D:XLU84157790

% Agilent L Peak Search

Atten 16 dB 1999 dBn Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

U Marker
13560750 MHz ke > CF
~19.99 dBm o
7 MHz 1 af 2

#JBH 18 kHz Sweep
File Operation Status. A:\SCREM223.GIF file saved

% Agilent L Peak Search

Atten 16 dB | 1B Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

' Marker
" 113560750 MHz il
~20.01 dBm o
3 7 MHz 1 of ?

#\WEW 18 kHz Sweep !
File Operation %tatus. A:\SCREN236.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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ECC 1D:XLU84157790

% Agilent L Peak Search

Atten 16 dB ~19.98 dBr Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

o |Marker Mkr 3 CF
13.560670 MHz
-19.98 dBm
= - More
[ 3 #UBH 18 kHz Sweep )
% Agilent L Peak Search
Atten 18 dB dBm Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

' Marker
" 113560830 MHz il
~20.01 dBm o
3 7 MHz 1 of ?

#\WEW 18 kHz Sweep !
File Operation %tatus. A:\SCREN237.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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ECC 1D:XLU84157790

% Agilent L Peak Search

Atten 16 dB 1996 dBn Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

U Marker
13560750 MHz ke > CF
~19.96 dBm o
7 MHz 1 af 2

#JBH 18 kHz Sweep
File Operation Status. A:\SCREM228.GIF file saved

% Agilent L Peak Search

Atten 16 dB 1B Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

' Marker
" 113560670 MHz il
~20.05 dBm o
3 7 MHz 1 of ?

#\WEW 18 kHz Sweep !
File Operation %tatus. A:\SCREN239.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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6. 20 DB BANDWIDTH TEST
6.1. Test Equipment
Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1. | SPECtUM | pdilent E4446A | US44300459 |May.08,11| 1 Year
Analyzer
2. | RF Cable | Hubersuhner [SUCOFLEX102| 28618/2 |May.08,11| 1Year

6.2.Limit
Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the

equipment is operated.

6.3. Test Results

EUT: Portal of Power
M/N: 84157790
Test date:2011-07-19 Pressure: 101.8 kpa Humidity: 52 %
Tested by: Leo-Li Test site: RF site Temperature : 24.8°C
F 20dB bandwidth Limit
requency (KHz) (KH2)
13.56MHz 480.1821 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11120
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- Agilent

Ch Freq
Occupied Bandwidth

13.56 MHz

1 9.1 kiz

WBH 91 kHz

Trig Free

| Marker

Select Marker
1 2 3 4

Normal

Delta

: Ref A

Delta Pair
{Tracking Ref)

Span Pair

Span Center

Occ BH % Pwr
% dB

Occupied Bandwidth
480.1821 kH

Transmit Freq Error z
% JB Bandwidth

Off

More
1of2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11120




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

page 7.
ECC ID:XLU84157790

7. DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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